gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

BT : ALIGNAUTO  [02:39:31 PM Dec 18, 2012 E
Center Freq 15.075000 MHz Avg Type: Pwr(RMS) Lk
PNO: Far (0 Trig:Free Run Avg|Hold: 321100 T
: )
IFGain:Low RAtten: 36 dB

Mkr1 150.00 kHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm 55208 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz* Sweep 368 ms (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

T : BLIGNAUTO [02:30:46 PM

Center Freq 10.015000000 GHz Avg Type: Pwr(RMS) S REEATCY
PNO: Fast 5 T1rig:Free Run Avg|Hold: 66/100 T
&=

IFGain:Low #Atten: 36 dB

Mkr1 1.908 2 GHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm 21.662 dBm

Center Freq
10.015000000 GHz

StartFreq
30.000000 MHz

-13.00 dBm

Stop Freq
20.000000000 GHz

CF Step
97000000 GHz

1.9
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 50.7 ms (40001 pts)

MSG ._i_/-Points changed; all traces cleared
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gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

5.4 For CDMA/EV-DO

5.3.1 Test Band = BCO

5.3.1.1 Test Mode = CDMA/EV-DO/Subtype0

5.3.1.1.1 Test Modulation = HPSK

5.3.1.1.1.1 Test Channel = LCH

Agilent Spectrum Analyzer - Swept SA

ST T ; ALIGNAUTO  [01:47:24 PMDec 18, 2012 F
Center Freq 79.500 kHz Avg Type: Pwr(RMS) b
PNO: Close () 1rig: Free Run Avg|Hold: 741100

IFGain:Low #Atten: 36 dB

Mkr1 9.846 kHz Auto Tune
it 1 8,845 iz

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

‘1
Start 9.00 kHz Stop 150.00 kHz

#Res BW 1.0 kHz #VBW 10 kHz* Sweep 168 ms (1001 pts)
i AlignmentCompleted © swmws 3 DC Coupled

mse 1 Alignment Completed
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gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

TR RN T ; ALIGNAUTO  [01:47:41 M "
Center Freq 15.075000 MHz Avg Type: Pwr(RMS) Lk
PNO: Far (0 Trig:Free Run Avg|Hold: 371100 T

IFGain:Low #Atten: 36 dB

Mkr1 150.00 kHz Auto Tune
Ref Offset 128 dB
R;f 3:.%0 dBm 56.317 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz* Sweep 368 ms (5001 pts)

status ! DC Coupled

MSG ._i_/-Points changed; all traces cleared
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gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

| | e e ) : ALIGN AUTO ___[01:47:57 PW =
Center Freq 515.000000 MHz Avg Type: Pwr(RMS) Lk
Trig: Free Run Avg|Hold: 95/100 T

PNO: Fast )
IFGain:Low

#Atten: 36 dB

Mkr1 824.260 MHz Auto Tune
Ref Offset 128 dB
R;f 3:.%0 dBm 20.445 dBm

‘1 Center Freq
515.000000 MHz

StartFreq
30.000000 MHz

13,00 dBm| Sto p F req
1.000000000 GHz

CF Step
97.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 120 ms (40001 pts)

MSG ._i_/-Points changed; all traces cleared
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gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

T : BLIGNAUTO  D1:de:14PM

Center Freq 6.875000000 GHz Avg Type: Pwr(RMS) S REEATCY
PNO: Fast 5 T1rig:FreeRun Avg|Hold: 8/100 T
&=

IFGain:Low #Atten: 36 dB

Mkr1 3.632 59 GHz Auto Tune
Ref Offset 128 dB
R;f 3:.%0 dBm 45.197 dBm

Center Freq
6.875000000 GHz

StartFreq
1.000000000 GHz

13,00 dBm| Stop Freq
12.750000000 GHz

CF Step
.175000000 GHz

1
uto Man

Freq Offset
0 Hz

Start 1.000 GHz a Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 1.45 s (40001 pts)

Mse 1 File <PICTURE.png> saved
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gré RF Test Report of ME906V
Huawel FCC ID:QISME906V

Security Level: Public

5.3.1.1.1.2 Test Channel = MCH

Agilent Spectrum Analyzer - Swept SA

Y o

ALIGN AUTO

01:48:32 PMDec 18, 2012

Center Freq 79.500 kHz

Trig: Free Run

PNO: Close )
™ #Atten: 36 dB

IFGain:Low

Ref Offset 12.8 dB
Ref 30.00 dBm

'1

Start 9.00 kHz
#Res BW 1.0 kHz

MSG ._i_,-Points changed; all traces cleared

#VBW 10 kHz*

Avg Type: Pwr(RMS)
Avg|Hold: 741100

Mkr1 9.000 kHz

-62.818 dBm

Stop 150.00 kHz

Sweep 168 ms (1001 pts)

STATUS ! DC Coupled

Auto

Frequency

Auto Tune

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Man

Freq Offset
0 Hz
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gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

BT : ALIGNAUTO  [01:48:48 PM Dec 18, 2012 E
Center Freq 15.075000 MHz Avg Type: Pwr(RMS) Lk
PNO: Far (0 Trig:Free Run Avg|Hold: 371100 T
: )
IFGain:Low RAtten: 36 dB

Mkr1 150.00 kHz Auto Tune
Ref Offset 128 dB
R;f 3:.%0 dBm 55969 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz* Sweep 368 ms (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

| | e e ) : ALIGN AUTO __[01:49.06 PH =
Center Freq 515.000000 MHz Avg Type: Pwr(RMS) Lk
Trig: Free Run Avg|Hold: 991100 T

PNO: Fast )
IFGain:Low

#Atten: 36 dB

Mkr1 836.167 MHz Auto Tune
Ref Offset 128 dB
R;f 3:.%0 dBm 21.543 dBm

’1 Center Freq
516.000000 MHz

StartFreq
30.000000 MHz

13,00 dBm| Sto p F req
1.000000000 GHz

CF Step
97.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 120 ms (40001 pts)

MSG ._i_/-Points changed; all traces cleared
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gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

T : BLIGNAUTO [D1:40:22PM

Center Freq 6.875000000 GHz Avg Type: Pwr(RMS) S REEATCY
PNO: Fast 5 T1rig:FreeRun Avg|Hold: 8/100 T
&=

IFGain:Low #Atten: 36 dB

Mkr1 3.621 43 GHz Auto Tune
Ref Offset 128 dB
R;f 3:.%0 dBm 44.541 dBm

Center Freq
6.875000000 GHz

StartFreq
1.000000000 GHz

13,00 dBm| Stop Freq
12.750000000 GHz

CF Step
.175000000 GHz

1
uto Man

Freq Offset
0 Hz

Start 1.000 GHz a Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 1.45 s (40001 pts)

Mse 1 File <PICTURE.png> saved
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gré RF Test Report of ME906V
Huawel FCC ID:QISME906V

Security Level: Public

5.3.1.1.1.3 Test Channel = HCH

Agilent Spectrum Analyzer - Swept SA

Y o

ALIGN AUTO

01:49:40 PMDec 18, 2012

Center Freq 79.500 kHz

Trig: Free Run

PNO: Close )
™ #Atten: 36 dB

IFGain:Low

Ref Offset 12.8 dB
Ref 30.00 dBm

Start 9.00 kHz
#Res BW 1.0 kHz

MSG ._i_,-Points changed; all traces cleared

#VBW 10 kHz*

Avg Type: Pwr(RMS)
Avg|Hold: 741100

Mkr1 13.089 kHz

-62.156 dBm

Stop 150.00 kHz

Sweep 168 ms (1001 pts)

STATUS ! DC Coupled

Auto

Frequency

Auto Tune

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Man

Freq Offset
0 Hz
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gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

TR RN T ; ALIGNAUTO  [01:49:57 P "
Center Freq 15.075000 MHz Avg Type: Pwr(RMS) Lk
PNO: Far (0 Trig:Free Run Avg|Hold: 371100 T

IFGain:Low #Atten: 36 dB

Mkr1 150.00 kHz Auto Tune
Ref Offset 128 dB
R;f 3:.%0 dBm 54.194 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz* Sweep 368 ms (5001 pts)

status ! DC Coupled

MSG ._i_/-Points changed; all traces cleared
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gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

| | e e ) : ALIGN AUTO __[01:50:13PM =
Center Freq 515.000000 MHz Avg Type: Pwr(RMS) Lk
Trig: Free Run Avg|Hold: 991100 T

PNO: Fast )
IFGain:Low

#Atten: 36 dB

Mkr1 847.977 MHz Auto Tune
Ref Offset 128 dB
R;f 308.';)0 dBm 21.459 dBm
1 Center Freq
515.000000 MHz

StartFreq
30.000000 MHz

13,00 dBm| Sto p F req
1.000000000 GHz

CF Step
97.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 120 ms (40001 pts)

MSG ._i_/-Points changed; all traces cleared
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gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

T : BLIGNAUTO 015020 M

Center Freq 6.875000000 GHz Avg Type: Pwr(RMS) S REEATCY
PNO: Fast 5 T1rig:FreeRun Avg|Hold: 8/100 T
&=

IFGain:Low #Atten: 36 dB

Mkr1 3.701 03 GHz Auto Tune
Ref Offset 128 dB
R;f 3:.%0 dBm 44.788 dBm

Center Freq
6.875000000 GHz

StartFreq
1.000000000 GHz

13,00 dBm| Stop Freq
12.750000000 GHz

CF Step
.175000000 GHz

1
uto Man

Freq Offset
0 Hz

sy

Start 1.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 1.45 s (40001 pts)

wsc 1 Alignment Completed

Huawei Proprietary and Confidential Page 121 of 214
Report No: SYBH(Z-RF)009122012 Copyright © Huawei Technologies Co., Ltd.



gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

5.3.1.2 Test Mode = CDMA/EV-DO/Subtype2

5.3.1.2.1 Test Modulation = BPSK (256 bits)

5.3.1.2.1.1 Test Channel = LCH

Agilent Spectrum Analyzer - Swept SA

e T : ALIGNAUTO _ [02:01:27 P

Center Freq 79.500 kHz Avg Type: Pwr(RMS) TR [ mauency
PNO: Close L, Trig: Free Run Avg|Hold: 641100

IFGain:Low #Atten: 36 dB

Mkr1 31.137 kHz Auto Tune
it 131,197 ki

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz* Sweep 168 ms (1001 pts)

STATUS ! DC Coupled

MSG i) Alignment Completed
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gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

TR RN T ; ALIGNAUTO  [02:01:41 M "
Center Freq 15.075000 MHz Avg Type: Pwr(RMS) Lk
PNO: Far (0 Trig:Free Run Avg|Hold: 321100 T

IFGain:Low #Atten: 36 dB

Mkr1 269.40 kHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm 57.071 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz* Sweep 368 ms (5001 pts)

status ! DC Coupled

MSG ._i_/-Points changed; all traces cleared
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gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

| | e e ) : ALIGN AUTO __[12:01:56 PM =
Center Freq 515.000000 MHz Avg Type: Pwr(RMS) Lk
Trig: Free Run Avg|Hold: 85/100 T

PNO: Fast )
IFGain:Low

#Atten: 36 dB

Mkr1 825.109 MHz Auto Tune
Ref Offset 128 dB
R;f 2;.';)0 dBm 20.673 dBm
:
Center Freq
515.000000 MHz

StartFreq
30.000000 MHz

-13.00 dBm

Stop Freq
1.000000000 GHz

CF Step
97.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 120 ms (40001 pts)

MSG ._i_/-Points changed; all traces cleared
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gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

T : BLIGNAUTO [12:02:10PM

Center Freq 6.875000000 GHz Avg Type: Pwr(RMS) S REEATCY
PNO: Fast 5 T1rig:FreeRun Avg|Hold: 71100 T
&=

IFGain:Low #Atten: 36 dB

Mkr1 3.667 84 GHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm 44.300 dBm

Center Freq
6.875000000 GHz

StartFreq
1.000000000 GHz

Stop Freq
12.750000000 GHz

CF Step
.175000000 GHz

1
uto Man

Freq Offset
0 Hz

ra

Start 1.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 1.45 s (40001 pts)

Mse 1 File <PICTURE.png> saved
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gré RF Test Report of ME906V
Huawel FCC ID:QISME906V

Security Level: Public

5.3.1.2.1.2 Test Channel = MCH

Agilent Spectrum Analyzer - Swept SA

Y o

ALIGN AUTO

02:02:26 PMDec 18, 2012

Center Freq 79.500 kHz

Trig: Free Run

PNO: Close )
™ #Atten: 36 dB

IFGain:Low

Ref Offset 12.8 dB
Ref 25.00 dBm

‘1

Start 9.00 kHz
#Res BW 1.0 kHz

MSG ._i_,-Points changed; all traces cleared

#VBW 10 kHz*

Avg Type: Pwr(RMS)
Avg|Hold: 641100

Mkr1 11.256 kHz

-62.658 dBm

Stop 150.00 kHz

Sweep 168 ms (1001 pts)

STATUS ! DC Coupled

Auto

Frequency

Auto Tune

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Man

Freq Offset
0 Hz
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gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

BT : ALIGNAUTO  [02:02:41 PM Dec 18, 2012 E
Center Freq 15.075000 MHz Avg Type: Pwr(RMS) Lk
PNO: Far (0 Trig:Free Run Avg|Hold: 311100 T
: )
IFGain:Low RAtten: 36 dB

Mkr1 150.00 kHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm 56912 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz* Sweep 368 ms (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

| | e e ) : ALIGN AT [12:02:56 PM =
Center Freq 515.000000 MHz Avg Type: Pwr(RMS) Lk
Trig: Free Run Avg|Hold: 841100 T

PNO: Fast )
IFGain:Low

#Atten: 36 dB

Mkr1 836.579 MHz Auto Tune
Ref Offset 128 dB
R;f 2;.';)0 dBm 20.884 dBm
]
Center Freq
515.000000 MHz

StartFreq
30.000000 MHz

-13.00 dBm

Stop Freq
1.000000000 GHz

CF Step
97.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 120 ms (40001 pts)

MSG ._i_/-Points changed; all traces cleared
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gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

T : BLIGNAUTO [02:03:10 M

Center Freq 6.875000000 GHz Avg Type: Pwr(RMS) S REEATCY
PNO: Fast 5 T1rig:FreeRun Avg|Hold: 71100 T
&=

IFGain:Low #Atten: 36 dB

Mkr1 11.968 63 GHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm 44.611 dBm

Center Freq
6.875000000 GHz

StartFreq
1.000000000 GHz

Stop Freq
12.750000000 GHz

CF Step
.175000000 GHz

1
uto Man

Freq Offset
0 Hz

ra

Start 1.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 1.45 s (40001 pts)

Mse 1 File <PICTURE.png> saved
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gré RF Test Report of ME906V
Huawel FCC ID:QISME906V

Security Level: Public

5.3.1.2.1.3 Test Channel = HCH

Agilent Spectrum Analyzer - Swept SA

Y o

ALIGN AUTO

02:03:26 PMDec 18, 2012

Center Freq 79.500 kHz

Trig: Free Run

PNO: Close )
™ #Atten: 36 dB

IFGain:Low

Ref Offset 12.8 dB
Ref 25.00 dBm

Start 9.00 kHz
#Res BW 1.0 kHz

MSG ._i_,-Points changed; all traces cleared

#VBW 10 kHz*

Avg Type: Pwr(RMS)
Avg|Hold: 641100

Mkr1 9.282 kHz

-62.433 dBm

Stop 150.00 kHz

Sweep 168 ms (1001 pts)

STATUS ! DC Coupled

Auto

Frequency

Auto Tune

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Man

Freq Offset
0 Hz
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gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

BT : ALIGNAUTO  [02:03:40 PM Dec 18, 2012 E
Center Freq 15.075000 MHz Avg Type: Pwr(RMS) Lk
PNO: Far (0 Trig:Free Run Avg|Hold: 321100 T
: )
IFGain:Low RAtten: 36 dB

Mkr1 150.00 kHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm 55575 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz* Sweep 368 ms (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

| | e e ) : ALIGN AUTO __[12:03:55 PM =
Center Freq 515.000000 MHz Avg Type: Pwr(RMS) Lk
Trig: Free Run Avg|Hold: 85/100 T

PNO: Fast )
IFGain:Low

#Atten: 36 dB

Mkr1 848.607 MHz Auto Tune
Ref Offset 128 dB
R;f 2;.';)0 dBm 21.558 dBm
¥1
Center Freq
515.000000 MHz

StartFreq
30.000000 MHz

-13.00 dBm

Stop Freq
1.000000000 GHz

CF Step
97.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 120 ms (40001 pts)

MSG ._i_/-Points changed; all traces cleared
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Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

T : BLIGNAUTO [012:04:10PM

Center Freq 6.875000000 GHz Avg Type: Pwr(RMS) S REEATCY
PNO: Fast 5 T1rig:FreeRun Avg|Hold: 71100 T
&=

IFGain:Low #Atten: 36 dB

Mkr1 3.617 31 GHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm 44.528 dBm

Center Freq
6.875000000 GHz

StartFreq
1.000000000 GHz

Stop Freq
12.750000000 GHz

CF Step
.175000000 GHz

1
uto Man

Freq Offset
0 Hz

sy

Start 1.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 1.45 s (40001 pts)

Mse 1 File <PICTURE.png> saved
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Huawel FCC ID:QISME906V Security Level: Public

5.3.1.2.2 Test Modulation = QPSK (4096 bits)

5.3.1.2.2.1 Test Channel = LCH

Agilent Spectrum Analyzer - Swept SA

S D e ; ALIGN AUTO D2:04:27 PM Dec 18, 2012

Center Freq 79.500 kHz Avg Type: Pwr(RMS) FrnuEncy
Trig: Free Run Avg|Hold: 641100

#Atten: 36 dB

PNO: Close )
IFGain:Low

Mkr1 9.000 kHz Auto Tune
it 15,000

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz* Sweep 168 ms (1001 pts)

sTatus ! DC Coupled

msG 1) Points changed:; all traces cleared
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Agilent Spectrum Analyzer - Swept SA

TR RN T ; ALIGNAUTO  [02:04:41 M "
Center Freq 15.075000 MHz Avg Type: Pwr(RMS) Lk
PNO: Far (0 Trig:Free Run Avg|Hold: 311100 T

IFGain:Low #Atten: 36 dB

Mkr1 150.00 kHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm 56.579 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz* Sweep 368 ms (5001 pts)

status ! DC Coupled

wsc 1 Alignment Completed
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Agilent Spectrum Analyzer - Swept SA

soQiincli : ALIGHAUTO  [D1:35:15 PMDec 19, 2012

Center Freq 515.000000 MHz . Avg Type: Pwr(RMS)
PNO: Fast i, T1rig:Free Run Avg|Hold:>100/100
: G2

IFGain:L ow #Atten: 36 dB

Frequency

Mkr1 836.167 MHz Auto Tune
S 36.167 Wiz

Center Freq
515.000000 MHz

StartFreq
30.000000 MHz

-13.00 dBm|

Stop Freq
1.000000000 GHz

CF Step
97.000000 MHz
uto Man

Freq Offset
0Hz

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 120 ms (40001 pts)

MsG .1 Points changed:; all traces cleared
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Agilent Spectrum Analyzer - Swept SA

T : BLIGNAUTO [02:05:11 PM

Center Freq 6.875000000 GHz Avg Type: Pwr(RMS) S REEATCY
PNO: Fast 5 T1rig:FreeRun Avg|Hold: 71100 T
&=

IFGain:Low #Atten: 36 dB

Mkr1 6.036 34 GHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm 44.983 dBm

Center Freq
6.875000000 GHz

StartFreq
1.000000000 GHz

Stop Freq
12.750000000 GHz

CF Step
.175000000 GHz

1
uto Man

Freq Offset
0 Hz

ra

Start 1.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 1.45 s (40001 pts)

Mse 1 File <PICTURE.png> saved
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Huawel FCC ID:QISME906V

Security Level: Public

5.3.1.2.2.2 Test Channel = MCH

Agilent Spectrum Analyzer - Swept SA

Y o

ALIGN AUTO

02:05:26 PMDec 18, 2012

Center Freq 79.500 kHz

Trig: Free Run

PNO: Close )
™ #Atten: 36 dB

IFGain:Low

Ref Offset 12.8 dB
Ref 25.00 dBm

Start 9.00 kHz
#Res BW 1.0 kHz

MSG ._i_,-Points changed; all traces cleared

#VBW 10 kHz*

Avg Type: Pwr(RMS)
Avg|Hold: 641100

Mkr1 12.384 kHz

-62.322 dBm

Stop 150.00 kHz

Sweep 168 ms (1001 pts)

STATUS ! DC Coupled

Auto

Frequency

Auto Tune

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Man

Freq Offset
0 Hz
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Agilent Spectrum Analyzer - Swept SA

TR RN T ; ALIGNAUTO  [02:05:41 M "
Center Freq 15.075000 MHz Avg Type: Pwr(RMS) Lk
PNO: Far (0 Trig:Free Run Avg|Hold: 321100 T

IFGain:Low #Atten: 36 dB

Mkr1 17.743 59 MHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm 56.950 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz* Sweep 368 ms (5001 pts)

status ! DC Coupled

MSG ._i_/-Points changed; all traces cleared
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Agilent Spectrum Analyzer - Swept SA
B R e cooliisell ] i ALIGN AUTO D1:49:50 PMDec 19, 2012
Avyg Type: Pwr(RMS)
Trig: Free Run Avg|Hold:>100/100

#Atten: 36 dB

Frequency

PNO: Fast )
IFGain:Low

Mkr1 832.990 MHz Auto Tune
S 22990 Wiz

1
Center Freq

515.000000 MHz

StartFreq
30.000000 MHz

-13.00 dBm|

Stop Freq
1.000000000 GHz

CF Step
97.000000 MHz
uto Man

Freq Offset
0Hz

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 120 ms (40001 pts)

MsG .1 Points changed:; all traces cleared
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Agilent Spectrum Analyzer - Swept SA

T : BLIGNAUTO [02:06:10PM

Center Freq 6.875000000 GHz Avg Type: Pwr(RMS) S REEATCY
PNO: Fast 5 T1rig:FreeRun Avg|Hold: 71100 T
&=

IFGain:Low #Atten: 36 dB

Mkr1 3.625 24 GHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm A4.536 dBm

Center Freq
6.875000000 GHz

StartFreq
1.000000000 GHz

Stop Freq
12.750000000 GHz

CF Step
.175000000 GHz

1
uto Man

Freq Offset
0 Hz

ra

Start 1.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 1.45 s (40001 pts)

Mse 1 File <PICTURE.png> saved
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Huawel FCC ID:QISME906V

Security Level: Public

5.3.1.2.2.3 Test Channel = HCH

Agilent Spectrum Analyzer - Swept SA

Y o

ALIGN AUTO

02:06:26 PMDec 18, 2012

Center Freq 79.500 kHz

Trig: Free Run

PNO: Close )
™ #Atten: 36 dB

IFGain:Low

Ref Offset 12.8 dB
Ref 25.00 dBm

Start 9.00 kHz
#Res BW 1.0 kHz

MSG ._i_,-Points changed; all traces cleared

#VBW 10 kHz*

Avg Type: Pwr(RMS)
Avg|Hold: 641100

Mkr1 11.538 kHz

-62.347 dBm

Stop 150.00 kHz

Sweep 168 ms (1001 pts)

STATUS ! DC Coupled

Auto

Frequency

Auto Tune

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Man

Freq Offset
0 Hz
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Agilent Spectrum Analyzer - Swept SA

TR RN T ; ALIGNAUTO _ [02:06:41 M "
Center Freq 15.075000 MHz Avg Type: Pwr(RMS) Lk
PNO: Far (0 Trig:Free Run Avg|Hold: 311100 T

IFGain:Low #Atten: 36 dB

Mkr1 13.845 18 MHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm .56.721 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz* Sweep 368 ms (5001 pts)

status ! DC Coupled

MSG ._i_/-Points changed; all traces cleared
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Agilent Spectrum Analyzer - Swept SA

| | e e ) : ALIGN AT [12:06/55 PM =
Center Freq 515.000000 MHz Avg Type: Pwr(RMS) Lk
Trig: Free Run Avg|Hold: 85/100 T

PNO: Fast )
IFGain:Low

#Atten: 36 dB

Mkr1 848.268 MHz Auto Tune
Ref Offset 128 dB
R;f 2;.';)0 dBm 20.536 dBm
]
Center Freq
515.000000 MHz

StartFreq
30.000000 MHz

-13.00 dBm

Stop Freq
1.000000000 GHz

CF Step
97.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 120 ms (40001 pts)

MSG ._i_/-Points changed; all traces cleared
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Agilent Spectrum Analyzer - Swept SA

T : BLIGNAUTO [12:07:10PM

Center Freq 6.875000000 GHz Avg Type: Pwr(RMS) S REEATCY
PNO: Fast 5 T1rig:FreeRun Avg|Hold: 71100 T
&=

IFGain:Low #Atten: 36 dB

Mkr1 6.045 74 GHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm 44.890 dBm

Center Freq
6.875000000 GHz

StartFreq
1.000000000 GHz

Stop Freq
12.750000000 GHz

CF Step
.175000000 GHz

1
uto Man

Freq Offset
0 Hz

ra

Start 1.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 1.45 s (40001 pts)

Mse 1 File <PICTURE.png> saved
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5.3.1.2.3 Test Modulation = 8-PSK (12288 bits)

5.3.1.2.2.1 Test Channel = LCH

Agilent Spectrum Analyzer - Swept SA

S D e ; ALIGN AUTO D2:07:27 PM Dec 18, 2012

Center Freq 79.500 kHz Avg Type: Pwr(RMS) FrnuEncy
Trig: Free Run Avg|Hold: 641100

#Atten: 36 dB

PNO: Close )
IFGain:Low

Mkr1 15.345 kHz Auto Tune
it 115345 Kbz

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
‘1 0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz* Sweep 168 ms (1001 pts)

sTatus ! DC Coupled

msG 1) Points changed:; all traces cleared
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Agilent Spectrum Analyzer - Swept SA

TR RN T ; ALIGNAUTO _ [02:07:41 PM "
Center Freq 15.075000 MHz Avg Type: Pwr(RMS) Lk
PNO: Far (0 Trig:Free Run Avg|Hold: 321100 T

IFGain:Low #Atten: 36 dB

Mkr1 15.463 05 MHz Auto Tune
Ref Offset 128 dB
Ref 25.00 dBm "57 498 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz* Sweep 368 ms (5001 pts)

status ! DC Coupled

MSG ._i_/-Points changed; all traces cleared
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Agilent Spectrum Analyzer - Swept SA
B R e cooliisell ] i ALIGN AUTO D1:51:50 PMDec 19, 2012
Avyg Type: Pwr(RMS)
Trig: Free Run Avg|Hold: 851100

#Atten: 36 dB

Frequency

PNO: Fast )
IFGain:Low

Mkr1 824.309 MHz Auto Tune
Ref 25.00 dBm 24.309 MHz

$

Center Freq
515.000000 MHz

StartFreq
30.000000 MHz

-13.00 dBm|

Stop Freq
1.000000000 GHz

CF Step
97.000000 MHz
uto Man

Freq Offset
0Hz

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 120 ms (40001 pts)

MsG .1 Points changed:; all traces cleared
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Agilent Spectrum Analyzer - Swept SA

T : BLIGNAUTO [2:08:11 PM

Center Freq 6.875000000 GHz Avg Type: Pwr(RMS) S REEATCY
PNO: Fast 5 T1rig:FreeRun Avg|Hold: 71100 T
&=

IFGain:Low #Atten: 36 dB

Mkr1 3.603 21 GHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm 44.371 dBm

Center Freq
6.875000000 GHz

StartFreq
1.000000000 GHz

Stop Freq
12.750000000 GHz

CF Step
.175000000 GHz

1
uto Man

Freq Offset
0 Hz

ra

Start 1.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 1.45 s (40001 pts)

Mse 1 File <PICTURE.png> saved

Huawei Proprietary and Confidential Page 149 of 214
Report No: SYBH(Z-RF)009122012 Copyright © Huawei Technologies Co., Ltd.



gré RF Test Report of ME906V
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Security Level: Public

5.3.1.2.2.2 Test Channel = MCH

Agilent Spectrum Analyzer - Swept SA

Y o

ALIGN AUTO

02:08:27 PMDec 18, 2012

Center Freq 79.500 kHz

Trig: Free Run

PNO: Close )
™ #Atten: 36 dB

IFGain:Low

Ref Offset 12.8 dB
Ref 25.00 dBm

Start 9.00 kHz
#Res BW 1.0 kHz

MSG ._i_,-Points changed; all traces cleared

#VBW 10 kHz*

Avg Type: Pwr(RMS)
Avg|Hold: 641100

MKkr1 16.896 kHz

-62.911 dBm

Stop 150.00 kHz

Sweep 168 ms (1001 pts)

STATUS ! DC Coupled

Auto

Frequency

Auto Tune

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Man

Freq Offset
0 Hz
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Agilent Spectrum Analyzer - Swept SA

TR RN T ; ALIGNAUTO _ [02:08:41 M "
Center Freq 15.075000 MHz Avg Type: Pwr(RMS) Lk
PNO: Far (0 Trig:Free Run Avg|Hold: 321100 T

IFGain:Low #Atten: 36 dB

Mkr1 14.615 31 MHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm .57.419 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz* Sweep 368 ms (5001 pts)

status ! DC Coupled

MSG ._i_/-Points changed; all traces cleared
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Agilent Spectrum Analyzer - Swept SA

| | e e ) : ALIGN AUTO __[12:08:56 PM =
Center Freq 515.000000 MHz Avg Type: Pwr(RMS) Lk
Trig: Free Run Avg|Hold: 841100 T

PNO: Fast )
IFGain:Low

#Atten: 36 dB

Mkr1 836.119 MHz Auto Tune
Ref Offset 128 dB
R;f 2;.';)0 dBm 20.340 dBm
]
Center Freq
515.000000 MHz

StartFreq
30.000000 MHz

-13.00 dBm

Stop Freq
1.000000000 GHz

CF Step
97.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 120 ms (40001 pts)

MSG ._i_/-Points changed; all traces cleared
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Agilent Spectrum Analyzer - Swept SA

T : BLIGNAUTO [02:00:11 PM

Center Freq 6.875000000 GHz Avg Type: Pwr(RMS) S REEATCY
PNO: Fast 5 T1rig:FreeRun Avg|Hold: 71100 T
&=

IFGain:Low #Atten: 36 dB

Mkr1 3.625 83 GHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm 44.832 dBm

Center Freq
6.875000000 GHz

StartFreq
1.000000000 GHz

Stop Freq
12.750000000 GHz

CF Step
.175000000 GHz

1
uto Man

Freq Offset
0 Hz

ra

Start 1.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 1.45 s (40001 pts)

Mse 1 File <PICTURE.png> saved
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Security Level: Public

5.3.1.2.3.3 Test Channel = HCH

Agilent Spectrum Analyzer - Swept SA

Y o

ALIGN AUTO

02:09:26 PMDec 18, 2012

Center Freq 79.500 kHz

Trig: Free Run

PNO: Close )
™ #Atten: 36 dB

IFGain:Low

Ref Offset 12.8 dB
Ref 25.00 dBm

Start 9.00 kHz
#Res BW 1.0 kHz

MSG ._i_,-Points changed; all traces cleared

#VBW 10 kHz*

Avg Type: Pwr(RMS)
Avg|Hold: 641100

Mkr1 15.909 kHz

-61.941 dBm

Stop 150.00 kHz

Sweep 168 ms (1001 pts)

STATUS ! DC Coupled

Auto

Frequency

Auto Tune

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Man

Freq Offset
0 Hz

Huawei Proprietary and Confidential

Report No: SYBH(Z-RF)009122012

Copyright © Huawei Technologies Co., Ltd.

Page 154 of 214



gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

TR RN T ; ALIGNAUTO  [02:09:41 M "
Center Freq 15.075000 MHz Avg Type: Pwr(RMS) Lk
PNO: Far (0 Trig:Free Run Avg|Hold: 311100 T

IFGain:Low #Atten: 36 dB

Mkr1 150.00 kHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm 57.264 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz* Sweep 368 ms (5001 pts)

status ! DC Coupled

wsc 1 Alignment Completed
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Agilent Spectrum Analyzer - Swept SA
B R e cooliisell ] i ALIGN AUTO D1:53:49 PMDec 19, 2012
Avyg Type: Pwr(RMS)
Trig: Free Run Avg|Hold: 84100

#Atten: 36 dB

Frequency

PNO: Fast )
IFGain:Low

Mkr1 848.559 MHz Auto Tune
S 40,559 Wiz

1
Center Freq

515.000000 MHz

StartFreq
30.000000 MHz

-13.00 dBm|

Stop Freq
1.000000000 GHz

CF Step
97.000000 MHz
uto Man

Freq Offset
0Hz

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 120 ms (40001 pts)

MsG .1 Points changed:; all traces cleared
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Agilent Spectrum Analyzer - Swept SA

T : BLIGNAUTO [02:10:10PM

Center Freq 6.875000000 GHz Avg Type: Pwr(RMS) S REEATCY
PNO: Fast 5 T1rig:FreeRun Avg|Hold: 71100 T
&=

IFGain:Low #Atten: 36 dB

Mkr1 6.953 14 GHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm 44.512 dBm

Center Freq
6.875000000 GHz

StartFreq
1.000000000 GHz

Stop Freq
12.750000000 GHz

CF Step
.175000000 GHz

1
uto Man

Freq Offset
0 Hz

ra

Start 1.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 1.45 s (40001 pts)
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5.3.2 Test Band = BC1

5.3.2.1 Test Mode = CDMA/EV-DO/Subtype0

5.3.2.1.1 Test Modulation = HPSK

5.3.2.1.1.1 Test Channel = LCH

Agilent Spectrum Analyzer - Swept SA

- I Y e ) ; ALIGNAUTO  [02:45:49 PM Dec 18, 2012 E
Center Freq 79.500 kHz Avg Type: Pwr(RMS) - L
PNO: Close 5 T1rig:Free Run Avg|Hold: 741100
: )

IFGain:Low #Atten: 36 JdB

Mkr1 13.230 kHz Auto Tune
Ref Offset 128 dB
Rfef 3;.e00 dBm 61.400 dBm

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

-473.00 dBm|

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz* Sweep 168 ms (1001 pts)

status ! DC Coupled

wsc i Alignment Completed
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Agilent Spectrum Analyzer - Swept SA

BT : ALIGN AUTO  [02:50:06 PM Dec 18, 2012 E
Center Freq 15.075000 MHz Avg Type: Pwr(RMS) Lk
PNO: Far (0 Trig:Free Run Avg|Hold: 371100 T
: )
IFGain:Low RAtten: 36 dB

Mkr1 150.00 kHz Auto Tune
Ref Offset 128 dB
R;f 3:.%0 dBm 55235 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz* Sweep 368 ms (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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Agilent Spectrum Analyzer - Swept SA

T : BLIGNAUTO (025020 PM

Center Freq 10.015000000 GHz Avg Type: Pwr(RMS) S REEATCY
PNO: Fast 5 T1rig:Free Run Avg|Hold: 81/100 T
&=

IFGain:Low #Atten: 36 dB

Mkr1 1.851 3 GHz Auto Tune
Ref Offset 128 dB
R;f 3:.%0 dBm 22 974 dBm

1
Center Freq

10.015000000 GHz

StartFreq
30.000000 MHz

13,00 dBm| Sto p F req
20.000000000 GHz

CF Step
97000000 GHz

1.9
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 50.7 ms (40001 pts)

MSG ._i_/-Points changed; all traces cleared
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Huawel FCC ID:QISME906V

Security Level: Public

5.3.2.1.1.2 Test Channel = MCH

Agilent Spectrum Analyzer - Swept SA

Y o

ALIGN AUTO

02:50:40 PMDec 18, 2012

Center Freq 79.500 kHz

Trig: Free Run

PNO: Close )
™ #Atten: 36 dB

IFGain:Low

Ref Offset 12.8 dB
Ref 30.00 dBm

1
N4

Start 9.00 kHz
#Res BW 1.0 kHz

MSG ._i_,-Points changed; all traces cleared

#VBW 10 kHz*

Avg Type: Pwr(RMS)
Avg|Hold: 741100

Mkr1 12.102 kHz

-63.559 dBm

-473.00 dBm|

Stop 150.00 kHz

Sweep 168 ms (1001 pts)

STATUS ! DC Coupled

Auto

Frequency

Auto Tune

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Man

Freq Offset
0 Hz
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Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

TR RN T ; ALIGNAUTO _ [02:50:57 P "
Center Freq 15.075000 MHz Avg Type: Pwr(RMS) Lk
PNO: Far (0 Trig:Free Run Avg|Hold: 371100 T

IFGain:Low #Atten: 36 dB

Mkr1 150.00 kHz Auto Tune
Ref Offset 128 dB
R;f 3:.%0 dBm 54.200 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz* Sweep 368 ms (5001 pts)

status ! DC Coupled

MSG ._i_/-Points changed; all traces cleared
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Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

T : BLIGNAUTO [02:51:14PM

Center Freq 10.015000000 GHz Avg Type: Pwr(RMS) S REEATCY
PNO: Fast 5 T1rig:Free Run Avg|Hold: 82/100 T
&=

IFGain:Low #Atten: 36 dB

Mkr1 1.879 2 GHz Auto Tune
Ref Offset 128 dB
R;f 3:.%0 dBm 22 543 dBm

1
‘ Center Freq
10.015000000 GHz

StartFreq
30.000000 MHz

13,00 dBm| Sto p F req
20.000000000 GHz

CF Step
97000000 GHz

1.9
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 50.7 ms (40001 pts)

MSG ._i_/-Points changed; all traces cleared
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Huawel FCC ID:QISME906V

Security Level: Public

5.3.2.1.1.3 Test Channel = HCH

Agilent Spectrum Analyzer - Swept SA

Y o

ALIGN AUTO

02:51:31 PMDec 18, 2012

Center Freq 79.500 kHz

Trig: Free Run

PNO: Close )
™ #Atten: 36 dB

IFGain:Low

Ref Offset 12.8 dB
Ref 30.00 dBm

Start 9.00 kHz
#Res BW 1.0 kHz

MSG ._i_,-Points changed; all traces cleared

#VBW 10 kHz*

Avg Type: Pwr(RMS)
Avg|Hold: 741100

Mkr1 10.551 kHz

-63.140 dBm

-473.00 dBm|

Stop 150.00 kHz

Sweep 168 ms (1001 pts)

STATUS ! DC Coupled

Auto

Frequency

Auto Tune

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Man

Freq Offset
0 Hz
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Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

BT : ALIGNAUTO  [02:51:48 PM Dec 18, 2012 E
Center Freq 15.075000 MHz Avg Type: Pwr(RMS) Lk
PNO: Far (0 Trig:Free Run Avg|Hold: 371100 T
: )
IFGain:Low RAtten: 36 dB

Mkr1 150.00 kHz Auto Tune
Ref Offset 128 dB
R;f 3:.%0 dBm 54.231 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz* Sweep 368 ms (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

T : BLIGNAUTO [12:52,05 PM

Center Freq 10.015000000 GHz Avg Type: Pwr(RMS) S REEATCY
PNO: Fast 5 T1rig:Free Run Avg|Hold: 82/100 T
&=

IFGain:Low #Atten: 36 dB

Mkr1 1.908 7 GHz Auto Tune
Ref Offset 128 dB
R;f 3:.%0 dBm 22 877 dBm

1
‘ Center Freq
10.015000000 GHz

StartFreq
30.000000 MHz

13,00 dBm| Sto p F req
20.000000000 GHz

CF Step
97000000 GHz

1.9
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 50.7 ms (40001 pts)

MSG ._i_/-Points changed; all traces cleared
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5.3.2.2 Test Mode = CDMA/EV-DO/Subtype2

5.3.2.2.1 Test Modulation = BPSK (256 bits)

5.3.2.2.1.1 Test Channel = LCH

Agilent Spectrum Analyzer - Swept SA

e T : ALIGNAUTO _ [03:21:52 P

Center Freq 79.500 kHz Avg Type: Pwr(RMS) TR [ mauency
PNO: Close L, Trig: Free Run Avg|Hold: 641100

IFGain:Low #Atten: 36 dB

Mkr1 9.282 kHz Auto Tune
it 1 8282 kb

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz* Sweep 168 ms (1001 pts)

STATUS ! DC Coupled

MSG i) Alignment Completed
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Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

TR RN T ; ALIGNAUTO _ [03:22:07 P "
Center Freq 15.075000 MHz Avg Type: Pwr(RMS) Lk
PNO: Far (0 Trig:Free Run Avg|Hold: 321100 T

IFGain:Low #Atten: 36 dB

Mkr1 28.668 69 MHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm .57.684 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz* Sweep 368 ms (5001 pts)

status ! DC Coupled

MSG ._i_/-Points changed; all traces cleared
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Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

T : BLIGNAUTO [13:22:22PM

Center Freq 10.015000000 GHz Avg Type: Pwr(RMS) S REEATCY
PNO: Fast 5 T1rig:Free Run Avg|Hold: 69/100 T
&=

IFGain:Low #Atten: 36 dB

Mkr1 1.850 8 GHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm 25 5381 dBm

1
Center Freq

10.015000000 GHz

StartFreq
30.000000 MHz

-13.00 dBm

Stop Freq
20.000000000 GHz

CF Step
97000000 GHz

1.9
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 50.7 ms (40001 pts)

MSG ._i_/-Points changed; all traces cleared
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Huawel FCC ID:QISME906V Security Level: Public

5.3.2.2.1.2 Test Channel = MCH

Agilent Spectrum Analyzer - Swept SA

SO DE ] i ALIGN AUTO D3:22:37 PM Dec 18, 2012

Center Freq 79.500 kHz Avg Type: Pwr(RMS) : [nuency
Trig: Free Run Avg|Hold: 641100 T

#Atten: 36 JdB

PNO: Close )
IFGain:Low

Mkr1 11.679 kHz Auto Tune
Ref Offset 128 dB
Rfef Zg.e(m dBm 62.958 dBm

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
-43.00 dEm| | INET L) Man

Freq Offset
’1 0 Hz

s b A A o g Mo

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz* Sweep 168 ms (1001 pts)

STATUS ! DC Coupled

MSG ._i_,-Points changed; all traces cleared
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Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

TR RN T ; ALIGNAUTO  [03:22:52 PM "
Center Freq 15.075000 MHz Avg Type: Pwr(RMS) Lk
PNO: Far (0 Trig:Free Run Avg|Hold: 321100 T

IFGain:Low #Atten: 36 dB

Mkr1 29.480 61 MHz Auto Tune
Ref Offset 128 dB
Ref 25.00 dBm "57 510 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz* Sweep 368 ms (5001 pts)

status ! DC Coupled

MSG ._i_/-Points changed; all traces cleared

Huawei Proprietary and Confidential Page 171 of 214
Report No: SYBH(Z-RF)009122012 Copyright © Huawei Technologies Co., Ltd.



gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

T : BLIGNAUTO [13:23:07 PM

Center Freq 10.015000000 GHz Avg Type: Pwr(RMS) S REEATCY
PNO: Fast 5 T1rig:Free Run Avg|Hold: 70/100 T
&=

IFGain:Low #Atten: 36 dB

Mkr1 1.879 2 GHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm 26.035 dBm

1
Center Freq

10.015000000 GHz

StartFreq
30.000000 MHz

-13.00 dBm

Stop Freq
20.000000000 GHz

CF Step
97000000 GHz

1.9
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 50.7 ms (40001 pts)

MSG ._i_/-Points changed; all traces cleared
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Huawel FCC ID:QISME906V

Security Level: Public

5.3.2.2.1.3 Test Channel = HCH

Agilent Spectrum Analyzer - Swept SA

Y o

ALIGN AUTO

03:23:22 PMDec 18, 2012

Center Freq 79.500 kHz

Trig: Free Run

PNO: Close )
™ #Atten: 36 dB

IFGain:Low

Ref Offset 12.8 dB
Ref 25.00 dBm

Start 9.00 kHz
#Res BW 1.0 kHz

MSG ._i_,-Points changed; all traces cleared

#VBW 10 kHz*

Avg Type: Pwr(RMS)
Avg|Hold: 641100

Mkr1 14.640 kHz

-62.144 dBm

e | Auto

Stop 150.00 kHz

Sweep 168 ms (1001 pts)

STATUS ! DC Coupled

Frequency

Auto Tune

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Man

Freq Offset
0 Hz
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Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

TR RN T ; ALIGNAUTO  [03:23:37 PM "
Center Freq 15.075000 MHz Avg Type: Pwr(RMS) Lk
PNO: Far (0 Trig:Free Run Avg|Hold: 311100 T

IFGain:Low #Atten: 36 dB

Mkr1 17.200 32 MHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm 57.451 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz* Sweep 368 ms (5001 pts)

status ! DC Coupled

MSG ._i_/-Points changed; all traces cleared
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Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

T : BLIGNAUTO  [13:23:52PM

Center Freq 10.015000000 GHz Avg Type: Pwr(RMS) S REEATCY
PNO: Fast 5 T1rig:Free Run Avg|Hold: 66/100 T
&=

IFGain:Low #Atten: 36 dB

Mkr1 1.908 2 GHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm 25 022 dBm

1
Center Freq

10.015000000 GHz

StartFreq
30.000000 MHz

-13.00 dBm

Stop Freq
20.000000000 GHz

CF Step
97000000 GHz

1.9
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 50.7 ms (40001 pts)

MSG ._i_/-Points changed; all traces cleared
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Huawel FCC ID:QISME906V Security Level: Public

5.3.2.2.2 Test Modulation = QPSK (4096 bits)

5.3.2.2.2.1 Test Channel = LCH

Agilent Spectrum Analyzer - Swept SA

S D e ; ALIGN AUTO D3:24:09 PM Dec 18, 2012

Center Freq 79.500 kHz Avg Type: Pwr(RMS) FrnuEncy
Trig: Free Run Avg|Hold: 641100

#Atten: 36 dB

PNO: Close )
IFGain:Low

Mkr1 9.705 kHz Auto Tune
it 18,705 bz

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz* Sweep 168 ms (1001 pts)

sTatus ! DC Coupled

msG 1) Points changed:; all traces cleared
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Agilent Spectrum Analyzer - Swept SA

TR RN T ; ALIGNAUTO _ [03:24:23 M "
Center Freq 15.075000 MHz Avg Type: Pwr(RMS) Lk
PNO: Far (0 Trig:Free Run Avg|Hold: 321100 T

IFGain:Low #Atten: 36 dB

Mkr1 26.847 84 MHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm _57.294 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz* Sweep 368 ms (5001 pts)

status ! DC Coupled

MSG ._i_/-Points changed; all traces cleared
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Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

T : BLIGNADTO [13:24:20 PM

Center Freq 10.015000000 GHz Avg Type: Pwr(RMS) S REEATCY
PNO: Fast 5 T1rig:Free Run Avg|Hold: 73/100 T
&=

IFGain:Low #Atten: 36 dB

Mkr1 1.851 3 GHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm 26.379 dBm

1
Center Freq

10.015000000 GHz

StartFreq
30.000000 MHz

-13.00 dBm

Stop Freq
20.000000000 GHz

CF Step
97000000 GHz

1.9
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 50.7 ms (40001 pts)

MSG ._i_/-Points changed; all traces cleared
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Security Level: Public

5.3.2.2.2.2 Test Channel = MCH

Agilent Spectrum Analyzer - Swept SA

Y o

ALIGN AUTO

03:24:54 PMDec 18, 2012

Center Freq 79.500 kHz

Trig: Free Run

PNO: Close )
™ #Atten: 36 dB

IFGain:Low

Ref Offset 12.8 dB
Ref 25.00 dBm

Start 9.00 kHz
#Res BW 1.0 kHz

MSG ._i_,-Points changed; all traces cleared

#VBW 10 kHz*

Avg Type: Pwr(RMS)
Avg|Hold: 641100

Mkr1 11.538 kHz

-61.534 dBm

e | Auto

Stop 150.00 kHz

Sweep 168 ms (1001 pts)

STATUS ! DC Coupled

Frequency

Auto Tune

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Man

Freq Offset
0 Hz
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Agilent Spectrum Analyzer - Swept SA

TR RN T ; ALIGNAUTO _ [03:25:08 PM "
Center Freq 15.075000 MHz Avg Type: Pwr(RMS) Lk
PNO: Far (0 Trig:Free Run Avg|Hold: 311100 T

IFGain:Low #Atten: 36 dB

Mkr1 29.874 63 MHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm _57.414 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz* Sweep 368 ms (5001 pts)

status ! DC Coupled

wsc 1 Alignment Completed
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Agilent Spectrum Analyzer - Swept SA

T : BLIGNADTO  [13:25:20 PM

Center Freq 10.015000000 GHz Avg Type: Pwr(RMS) S REEATCY
PNO: Fast 5 T1rig:Free Run Avg|Hold: 69/100 T
&=

IFGain:Low #Atten: 36 dB

Mkr1 1.879 2 GHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm 25 216 dBm

1
Center Freq

10.015000000 GHz

StartFreq
30.000000 MHz

-13.00 dBm

Stop Freq
20.000000000 GHz

CF Step
97000000 GHz

1.9
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 50.7 ms (40001 pts)

MSG ._i_/-Points changed; all traces cleared
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Security Level: Public

5.3.2.2.2.3 Test Channel = HCH

Agilent Spectrum Analyzer - Swept SA

Y o

ALIGN AUTO

03:25:39 PMDec 18, 2012

Center Freq 79.500 kHz

Trig: Free Run

PNO: Close )
™ #Atten: 36 dB

IFGain:Low

Ref Offset 12.8 dB
Ref 25.00 dBm

Start 9.00 kHz
#Res BW 1.0 kHz

MSG ._i_,-Points changed; all traces cleared

#VBW 10 kHz*

Avg Type: Pwr(RMS)
Avg|Hold: 641100

Mkr1 11.961 kHz

-62.545 dBm

e | Auto

Stop 150.00 kHz

Sweep 168 ms (1001 pts)

STATUS ! DC Coupled

Frequency

Auto Tune

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Man

Freq Offset
0 Hz
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Agilent Spectrum Analyzer - Swept SA

TR RN T ; ALIGNAUTO _ [03:25:53 PM "
Center Freq 15.075000 MHz Avg Type: Pwr(RMS) Lk
PNO: Far (0 Trig:Free Run Avg|Hold: 311100 T

IFGain:Low #Atten: 36 dB

Mkr1 3.827 52 MHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm 57.435 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz* Sweep 368 ms (5001 pts)

status ! DC Coupled

MSG ._i_/-Points changed; all traces cleared
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Agilent Spectrum Analyzer - Swept SA

T : BLIGNAUTO [13:26:00 PM

Center Freq 10.015000000 GHz Avg Type: Pwr(RMS) S REEATCY
PNO: Fast 5 T1rig:Free Run Avg|Hold: 69/100 T
&=

IFGain:Low #Atten: 36 dB

Mkr1 1.908 2 GHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm 24.522 dBm

1
Center Freq

10.015000000 GHz

StartFreq
30.000000 MHz

-13.00 dBm

Stop Freq
20.000000000 GHz

CF Step
97000000 GHz

1.9
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 50.7 ms (40001 pts)

MSG ._i_/-Points changed; all traces cleared
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5.3.2.2.3 Test Modulation = 8-PSK (12288 bits)

5.3.2.2.2.1 Test Channel = LCH

Agilent Spectrum Analyzer - Swept SA

S D e ; ALIGN AUTO D3:26:25 PM Dec 18, 2012

Center Freq 79.500 kHz Avg Type: Pwr(RMS) FrnuEncy
Trig: Free Run Avg|Hold: 641100

#Atten: 36 dB

PNO: Close )
IFGain:Low

Mkr1 9.141 kHz Auto Tune
it 1141 0z

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz* Sweep 168 ms (1001 pts)

sTatus ! DC Coupled

msG 1) Points changed:; all traces cleared
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Agilent Spectrum Analyzer - Swept SA

TR RN T ; ALIGNAUTO _ [03:26:39 M "
Center Freq 15.075000 MHz Avg Type: Pwr(RMS) Lk
PNO: Far (0 Trig:Free Run Avg|Hold: 321100 T

IFGain:Low #Atten: 36 dB

Mkr1 29.050 77 MHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm .57.725 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz* Sweep 368 ms (5001 pts)

status ! DC Coupled

MSG ._i_/-Points changed; all traces cleared
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Agilent Spectrum Analyzer - Swept SA

T : BLIGNAUTO (1326154 PM

Center Freq 10.015000000 GHz Avg Type: Pwr(RMS) S REEATCY
PNO: Fast 5 T1rig:Free Run Avg|Hold: 70/100 T
&=

IFGain:Low #Atten: 36 dB

Mkr1 1.851 3 GHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm 25 390 dBm

1
Center Freq

10.015000000 GHz

StartFreq
30.000000 MHz

-13.00 dBm

Stop Freq
20.000000000 GHz

CF Step
97000000 GHz

1.9
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 50.7 ms (40001 pts)

MSG ._i_/-Points changed; all traces cleared
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5.3.2.2.2.2 Test Channel = MCH

Agilent Spectrum Analyzer - Swept SA

SO DE ] i ALIGN AUTO D3:27:10 PM Dec 18, 2012

Center Freq 79.500 kHz Avg Type: Pwr(RMS) : [nuency
Trig: Free Run Avg|Hold: 641100 T

#Atten: 36 JdB

PNO: Close )
IFGain:Low

Mkr1 12.666 kHz Auto Tune
Ref Offset 128 dB
Rfef Zg.e(m dBm 62.433 dBm

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
-43.00 dEm| | INET L) Man

Freq Offset

‘1 0 Hz

L S v T R TSy oMV s

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz* Sweep 168 ms (1001 pts)

STATUS ! DC Coupled

MSG ._i_,-Points changed; all traces cleared
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Agilent Spectrum Analyzer - Swept SA

TR RN T ; ALIGNAUTO _ [03:27:25 M "
Center Freq 15.075000 MHz Avg Type: Pwr(RMS) Lk
PNO: Far (0 Trig:Free Run Avg|Hold: 321100 T

IFGain:Low #Atten: 36 dB

Mkr1 150.00 kHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm 56.221 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz* Sweep 368 ms (5001 pts)

status ! DC Coupled

MSG ._i_/-Points changed; all traces cleared
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Agilent Spectrum Analyzer - Swept SA

T : BLIGNAUTO [13:27:20PM

Center Freq 10.015000000 GHz Avg Type: Pwr(RMS) S REEATCY
PNO: Fast 5 T1rig:Free Run Avg|Hold: 69/100 T
&=

IFGain:Low #Atten: 36 dB

Mkr1 1.879 2 GHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm 25 352 dBm

1
Center Freq

10.015000000 GHz

StartFreq
30.000000 MHz

-13.00 dBm

Stop Freq
20.000000000 GHz

CF Step
97000000 GHz

1.9
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 50.7 ms (40001 pts)

MSG ._i_/-Points changed; all traces cleared
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5.3.2.2.3.3 Test Channel = HCH

Agilent Spectrum Analyzer - Swept SA

SO DE ] i ALIGN AUTO D3:27:55 PM Dec 18, 2012

Center Freq 79.500 kHz Avg Type: Pwr(RMS) : [nuency
Trig: Free Run Avg|Hold: 641100 T

#Atten: 36 JdB

PNO: Close )
IFGain:Low

Mkr1 13.230 kHz Auto Tune
Ref Offset 128 dB
Rfef Zg.e(m dBm -60.889 dBm

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
-43.00 dEm| | INET L) Man

Freq Offset
0 Hz

‘1

R L e e e R e e S e

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz* Sweep 168 ms (1001 pts)

STATUS ! DC Coupled

MSG ._i_,-Points changed; all traces cleared
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Agilent Spectrum Analyzer - Swept SA

TR RN T ; ALIGNAUTO _ [03:28:10 PM "
Center Freq 15.075000 MHz Avg Type: Pwr(RMS) Lk
PNO: Far (0 Trig:Free Run Avg|Hold: 321100 T

IFGain:Low #Atten: 36 dB

Mkr1 15.588 42 MHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm .57.185 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz* Sweep 368 ms (5001 pts)

status ! DC Coupled

MSG ._i_/-Points changed; all traces cleared
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Agilent Spectrum Analyzer - Swept SA

T : BLIGNAUTO [13:28:24 PM

Center Freq 10.015000000 GHz Avg Type: Pwr(RMS) S REEATCY
PNO: Fast 5 T1rig:Free Run Avg|Hold: 70/100 T
&=

IFGain:Low #Atten: 36 dB

Mkr1 1.907 7 GHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm 24.491 dBm

1
Center Freq

10.015000000 GHz

StartFreq
30.000000 MHz

-13.00 dBm

Stop Freq
20.000000000 GHz

CF Step
97000000 GHz

1.9
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 50.7 ms (40001 pts)

MSG ._i_/-Points changed; all traces cleared
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Security Level: Public

5Appendix_E: Radiated spurious emission

5.1For CDMA

5.1.1Test Band=CDMA BCO

5.1.1.1Test mode=CDMA/TM1

Traffic Mode (9kHz-30MHZz):

4 lLevelin dRm

-10[

20|
30|
40T
50|
60|
70T
80|

907

-100
9k 40k 60

100k 200k

600k 1M 2M

Freauencv in H7

5M 10M 15M 20M

30M
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Huawel FCC

ID:QISME906V

Security Level: Public

Traffic Mode (30MHz-3GHz):

4Levelin dBm

-50]

20T
30

-40]

60|
7071,
-80|
-9

-100]

-110

30M 50 60 80 100M 200 300 400 500 800 1G

Freauency in Hz

Traffic Mode (3GHz-18GHz):

20T
oL Level in-dBm

10|

20|
30
407
50|
60|
70T
-80|
-9

-100]

-110

3G 5G 6 7 8 9 10G

Freauency in Hz

18G
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5.1.1.2Test mode=CDMA/EV-DO/Subtype0

Traffic Mode (9kHz-30MHZz):

4 lLevelin dRm

-10[

20|
30|
40T
50|
60|
70T
80|

907

-100 !
9k 40k 60 100k 200k 600k 1M 2M  5M 10M15M 20M  30M

Freaiiencvin H7
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HUAWEI

FCC ID:QISMEQ06V

Security Level: Public

Traffic Mode (30MHz-3GHz):

20--Level indBm

10|

20|
30
407
-50]
60|
-70],
-80|
-9

-100]

-110
30M 50 60

t t t t t t —t— t
80 100M 200 300 400 500
Freauency in Hz

Traffic Mode (3GHz-18GHz) :

evelin dBm

-20

-30

-40

-50

-60

707

-100

-110
3G

5G 6 7 8 9 10G
Freauency in Hz

18G
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5.1.1.3Test mode=CDMA/EV-DO/Subtype2

Traffic Mode (9kHz-30MHZz):

4 lLevelin dRm

-10[

20|
30|
40T
50|
60|
70T
80|

907

-100 !
9k 40k 60 100k 200k 600k 1M 2M  5M 10M15M 20M  30M

Freaiiencvin H7
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Security Level: Public

Traffic Mode (30MHz-3GHz):

20--Level in dBm

10[

20T
30
407
-50]
60|
-70],
-80|
-9

-100]

110 ——t—t—t———
30M 50 60

80 100M

200 300 400 500
Freauency in Hz

Traffic Mode (3GHz-18GHz):

20 Levelin- dBm
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0

-10

-40

-50_

|
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60’

707,

-100
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Security Level: Public

5.1.2Test Band=CDMA BC1

5.1.2.1Test mode=CDMA/TM1

Traffic Mode (9kHz-30MHZz):

1l evelin dRm

-10[

20|
30|
407
50|
60|
70T
80|

)

-100

9k 40k 60 100k 200k 600k 1M 2M  5M 10M 15M 20M

Freaiencv in H7

30M
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HUAWEI

FCC ID:QISMEQ06V

Security Level: Public

Traffic Mode (30MHz-3GHz):

200 Level in dBm

10[

207
30
407
-50]
-60]
70]
807
907

-100]

50 60

-110
30M

t t t t t ———+— t
80 100M 200 300 400 500
Freauencv in Hz

Traffic Mode (3GHz-18GHz):

20 Level in.dBm
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Traffic Mode (18GHz-26.5GHz):

1 Level in dBm

-10]

-20]

-40 ]

-50 ]

-60 ]

-70]

-80 ]

-90

-100 t 1
18G 26.5G
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5.1.2.2Test mode=CDMA/EV-DO/Subtype0

Traffic Mode (9kHz-30MHZz):
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HUAWEI

FCC ID:QISMEQ06V

Security Level: Public

Traffic Mode (30MHz-3GHz):
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Traffic Mode (18GHz-26.5GHz):

1 Level in dBm

-10]

-20]

40T

-50 ]
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-70]

-80 ]

-90

-100 t 1
18G 26.5G

Frequency in Hz

5.1.2.3Test mode=CDMA/EV-DO/Subtype2

Traffic Mode (9kHz-30MHZz):

4l evelin dBm

-10[

20|
30|
40T
50|
60|
70
80|

907

100 t t t t t t t t t t t t t i
9k 40k 60 100k 200k 600k 1M 2M  5M 10M15M 20M  30M

Freauiencv in H7

Huawei Proprietary and Confidential Page 204 of 214
Report No: SYBH(Z-RF)009122012 Copyright © Huawei Technologies Co., Ltd.



g’é RF Test Report of ME906V

HUAWEI

FCC ID:QISMEQ06V

Security Level: Public

Traffic Mode (30MHz-3GHz):
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Traffic Mode (18GHz-26.5GHz):

1 Level in dBm

18G 26.5G

Frequency in Hz
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6Appendix_F: Frequency Stability

6.1 For CDMA

6.1.1Frequency Error vs. Voltage:

Test Test Test Test Test Freq. Freq. vs. Limit -
Band Mode Channel Temp. Volt. | Error [Hz] | rated [ppm] [ppm]

VL -2.26 -0.00396 +2.5 PASS

LCH TN VN 0.68 0.00083 +2.5 PASS

VH -5.65 -0.00686 +2.5 PASS

CDMATM VL -7.33 -0.00890 +2.5 PASS

1 MCH TN VN -4.68 -0.00568 +2.5 PASS

VH -4.55 -0.00552 +2.5 PASS

VL -2.68 -0.00325 +2.5 PASS

HCH TN VN -1.07 -0.00130 +2.5 PASS

VH -7.65 -0.00928 +2.5 PASS

VL -6.43 -0.00780 +2.5 PASS

LCH TN VN -3.49 -0.00424 +2.5 PASS

VH -7.72 -0.00937 +2.5 PASS

CDMATM VL -9.23 -0.01120 +2.5 PASS

MCH TN VN -8.78 -0.01066 +2.5 PASS

3 VH -6.78 -0.00823 +2.5 PASS

VL -7.07 -0.00858 +2.5 PASS

HCH TN VN -11.59 -0.01407 +2.5 PASS

BCO VH -4.62 -0.00561 +2.5 PASS

VL -6.43 -0.00780 +2.5 PASS

LCH TN VN -3.49 -0.00424 +2.5 PASS

VH -7.72 -0.00937 +2.5 PASS

CDMA/EV VL -9.23 -0.01120 +2.5 PASS

-DO/Subty MCH TN VN -8.78 -0.01066 +2.5 PASS

pe0 VH -6.78 -0.00823 +2.5 PASS

VL -7.07 -0.00858 +2.5 PASS

HCH TN VN -11.59 -0.01407 +2.5 PASS

VH -4.62 -0.00561 +2.5 PASS

VL -6.43 -0.00780 +2.5 PASS

LCH TN VN -3.49 -0.00424 +2.5 PASS

CDMA/EV VH -7.72 -0.00937 +2.5 PASS

-DO/Subty VL -9.23 -0.01120 +2.5 PASS

pe2 MCH TN VN -8.78 -0.01066 +2.5 PASS

VH -6.78 -0.00823 +2.5 PASS

HCH TN VL -7.07 -0.00858 +2.5 PASS
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FCC ID:QISME906V

Security Level: Public

Test Test Test Test Test Freq. Freq. vs. Limit -
Band Mode Channel Temp. Volt. | Error [Hz] | rated [ppm] [ppm]

VN -11.59 -0.01407 2.5 PASS

VH -4.62 -0.00561 2.5 PASS

VL -5.52 -0.0029 2.5 PASS

LCH TN VN -1.84 -0.001 2.5 PASS

VH -6.94 -0.0037 +2.5 PASS

CDMATM VL -3.17 -0.0022 +2.5 PASS

MCH TN VN -10.17 -0.0054 +2.5 PASS

! VH -9.98 -0.0053 +2.5 PASS

VL -13.4 -0.0071 +2.5 PASS

HCH TN VN 281 0.00149 2.5 PASS

VH -16.89 -0.009 2.5 PASS

VL -5.33 -0.0028 2.5 PASS

LCH TN VN -6.65 -0.0035 2.5 PASS

VH -16.05 -0.0085 2.5 PASS

CDMATM VL -8.94 -0.0048 2.5 PASS

MCH TN VN -4.36 -0.0023 2.5 PASS

3 VH -19.05 -0.0101 +2.5 PASS

VL -11.01 -0.0059 +2.5 PASS

HCH TN VN -3.42 -0.0018 +2.5 PASS

BC1 VH -5.26 -0.0033 +2.5 PASS

VL -6.43 -0.0034 +2.5 PASS

LCH TN VN -3.49 -0.0019 +2.5 PASS

VH -7.72 -0.0041 2.5 PASS

CDMA/EV VL -9.23 -0.0049 2.5 PASS

-DO/Subty MCH TN VN -8.78 -0.0047 2.5 PASS

pe0 VH -6.78 -0.0036 2.5 PASS

VL -7.07 -0.0038 2.5 PASS

HCH TN VN -11.59 -0.0062 2.5 PASS

VH -4.62 -0.0025 +2.5 PASS

VL -6.43 -0.0034 +2.5 PASS

LCH TN VN -3.49 -0.0019 +2.5 PASS

CDMAJEV VH -7.72 -0.0041 +2.5 PASS

-DO/Subty

VL -9.23 -0.0049 +2.5 PASS

CDE/Iej/EV MCH TN VN -8.78 -0.0047 +2.5 PASS

-DO/Subty VH -6.78 -0.0036 2.5 PASS

peo VL -6.43 -0.0034 2.5 PASS

LCH TN VN -3.49 -0.0019 2.5 PASS

VH -7.72 -0.0041 2.5 PASS
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6.1.2Frequency Error vs. Temperature:

Test Test Test Test Test Freq. Freq. vs. Limit verdict
Band Mode Channel Volt. Temp. | Error [Hz] | rated [ppm] [ppm]

-30 -1.71 -0.00208 +2.5 PASS

-20 -11.46 -0.01391 +2.5 PASS

-10 -3.91 -0.00475 +2.5 PASS

0 -4.13 -0.00623 +2.5 PASS

LCH VN 10 0.48 0.00058 +2.5 PASS

20 -5.39 -0.00654 +2.5 PASS

30 -3.23 -0.00513 +2.5 PASS

40 -5.01 -0.00608 +2.5 PASS

50 -8.3 -0.01007 +2.5 PASS

-30 -2.87 -0.00348 +2.5 PASS

-20 -1.58 -0.00192 +2.5 PASS

-10 -3.71 -0.00450 +2.5 PASS

CDMA/TM 0 -4.04 -0.00490 +2.5 PASS

1 MCH VN 10 2.87 0.00348 2.5 PASS

20 -5.72 -0.00694 +2.5 PASS

30 -3.1 -0.00498 +2.5 PASS

40 -4.36 -0.00529 +2.5 PASS

50 -8.3 -0.01007 +2.5 PASS

BCO -30 -7.72 -0.00937 +2.5 PASS

-20 -6.14 -0.00867 +2.5 PASS

-10 -3.78 -0.00459 2.5 PASS

0 -6.94 -0.00842 +2.5 PASS

HCH VN 10 -8.56 -0.01039 2.5 PASS

20 -4.81 -0.00584 +2.5 PASS

30 -0.61 -0.00074 +2.5 PASS

40 -1.97 -0.00239 +2.5 PASS

50 2.1 -0.00255 +2.5 PASS

-30 -5.55 -0.00674 +2.5 PASS

-20 -9.65 -0.01171 +2.5 PASS

-10 -6.72 -0.00816 +2.5 PASS

0 -8.07 -0.00979 +2.5 PASS

CDMA/TM LCH VN 10 -0.29 -0.00035 +2.5 PASS

3 MCH VN 20 -8.04 -0.00976 +2.5 PASS

30 -2.45 -0.00297 +2.5 PASS

40 -10.59 -0.01285 +2.5 PASS

50 -4.78 -0.00580 2.5 PASS

-30 -4.13 -0.00623 +2.5 PASS
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Test Test Test Test Test Freq. Freq. vs. Limit -
Band Mode Channel Volt. Temp. | Error [Hz] | rated [ppm] [ppm]
-20 -1.71 -0.00208 2.5 PASS
-10 -11.46 -0.01391 2.5 PASS
0 -3.91 -0.00475 2.5 PASS
10 -4.13 -0.00623 2.5 PASS
HCH VN 20 0.48 0.00058 +2.5 PASS
30 -5.39 -0.00654 +2.5 PASS
40 -3.23 -0.00513 2.5 PASS
50 -5.01 -0.00608 2.5 PASS
-30 -8.3 -0.01007 +2.5 PASS
-20 -2.87 -0.00348 +2.5 PASS
-10 -1.58 -0.00192 2.5 PASS
0 -3.71 -0.00450 2.5 PASS
10 -4.04 -0.00490 +2.5 PASS
20 2.87 0.00348 2.5 PASS
30 -5.72 -0.00694 +2.5 PASS
40 -3.1 -0.00498 2.5 PASS
50 -4.36 -0.00529 +2.5 PASS
-30 -8.3 -0.01007 +2.5 PASS
-20 -7.72 -0.00937 +2.5 PASS
-10 -6.14 -0.00867 +2.5 PASS
0 -3.78 -0.00459 +2.5 PASS
LCH VN 10 -6.94 -0.00842 +2.5 PASS
20 -8.56 -0.01039 2.5 PASS
30 -4.81 -0.00584 2.5 PASS
40 -0.61 -0.00074 +2.5 PASS
50 -1.97 -0.00239 2.5 PASS
-30 2.1 -0.00255 +2.5 PASS
CDMA/EY -20 -5.55 -0.00674 2.5 PASS
_DO/Subty -10 -9.65 -0.01171 25 PASS
0e0 0 -6.72 -0.00816 +2.5 PASS
MCH VN 10 -8.07 -0.00979 +2.5 PASS
20 -0.29 -0.00035 +2.5 PASS
30 -8.04 -0.00976 +2.5 PASS
40 -2.45 -0.00297 +2.5 PASS
50 -10.59 -0.01285 2.5 PASS
-30 -4.78 -0.00580 2.5 PASS
-20 -4.13 -0.00623 2.5 PASS
HCH VN -10 -1.71 -0.00208 2.5 PASS
0 -11.46 -0.01391 2.5 PASS
10 -3.91 -0.00475 2.5 PASS
20 -4.13 -0.00623 +2.5 PASS
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Test Test Test Test Test Freq. Freq. vs. Limit -
Band Mode Channel Volt. Temp. | Error [Hz] | rated [ppm] [ppm]
30 0.48 0.00058 2.5 PASS
40 -5.39 -0.00654 2.5 PASS
50 -3.23 -0.00513 2.5 PASS
-30 -5.01 -0.00608 2.5 PASS
-20 -8.3 -0.01007 +2.5 PASS
-10 -2.87 -0.00348 +2.5 PASS
0 -1.58 -0.00192 2.5 PASS
LCH VN 10 -3.71 -0.00450 2.5 PASS
20 -4.04 -0.00490 +2.5 PASS
30 2.87 0.00348 2.5 PASS
40 -5.72 -0.00694 2.5 PASS
50 -3.1 -0.00498 2.5 PASS
-30 -4.36 -0.00529 +2.5 PASS
-20 -8.3 -0.01007 2.5 PASS
-10 -7.72 -0.00937 +2.5 PASS
CDMA/EV 0 -6.14 -0.00867 +2.5 PASS
-DO/Subty MCH VN 10 -3.78 -0.00459 +2.5 PASS
pe2 20 -6.94 -0.00842 +2.5 PASS
30 -8.56 -0.01039 +2.5 PASS
40 -4.81 -0.00584 +2.5 PASS
50 -0.61 -0.00074 +2.5 PASS
-30 -1.97 -0.00239 +2.5 PASS
-20 2.1 -0.00255 2.5 PASS
-10 -5.55 -0.00674 2.5 PASS
0 -9.65 -0.01171 +2.5 PASS
HCH VN 10 -6.72 -0.00816 2.5 PASS
20 -8.07 -0.00979 +2.5 PASS
30 -0.29 -0.00035 2.5 PASS
40 -8.04 -0.00976 +2.5 PASS
50 -2.45 -0.00297 +2.5 PASS
Test Test Test Test Freq. Freq. vs. rated Limit )
Test Mode Verdict
Band Channel Volt. Temp. Error [HZz] [ppm] [ppm]
-30 -1.71 -0.00091 +2.5 PASS
-20 -11.46 -0.00610 +2.5 PASS
-10 -3.91 -0.00208 2.5 PASS
BC1 CDMA/TM LCH VN 0 -4.13 -0.00273 2.5 PASS
1 10 0.48 0.00026 2.5 PASS
20 -5.39 -0.00287 2.5 PASS
30 -3.23 -0.00225 2.5 PASS
40 -5.01 -0.00266 2.5 PASS
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50 -8.3 -0.00441 +2.5 PASS
-30 -2.87 -0.00153 25 PASS
-20 -1.58 -0.00084 25 PASS
-10 -3.71 -0.00197 25 PASS
0 -4.04 -0.00215 25 PASS
MCH VN 10 2.87 0.00153 +2.5 PASS
20 -5.72 -0.00304 25 PASS
30 -3.1 -0.00218 25 PASS
40 -4.36 -0.00232 25 PASS
50 -8.3 -0.00441 25 PASS
-30 -7.72 -0.00411 25 PASS
-20 -6.14 -0.00380 25 PASS
-10 -3.78 -0.00201 25 PASS
0 -6.94 -0.00369 25 PASS
HCH VN 10 -8.56 -0.00455 25 PASS
20 -4.81 -0.00256 25 PASS
30 -0.61 -0.00032 25 PASS
40 -1.97 -0.00105 25 PASS
50 -2.1 -0.00112 25 PASS
-30 -5.55 -0.00295 +2.5 PASS
-20 -9.65 -0.00513 +2.5 PASS
-10 -6.72 -0.00357 25 PASS
0 -8.07 -0.00429 25 PASS
LCH VN 10 -0.29 -0.00015 25 PASS
MCH VN 20 -8.04 -0.00428 25 PASS
30 -2.45 -0.00130 25 PASS
40 -10.59 -0.00563 25 PASS
50 -4.78 -0.00254 25 PASS
-30 -4.13 -0.00273 25 PASS
-20 -1.71 -0.00091 25 PASS
CDMA/TM -10 -11.46 -0.00610 25 PASS
3 0 -3.91 -0.00208 +2.5 PASS
10 -4.13 -0.00273 25 PASS
HCH VN 20 0.48 0.00026 +2.5 PASS
30 -5.39 -0.00287 25 PASS
40 -3.23 -0.00225 25 PASS
50 -5.01 -0.00266 25 PASS
-30 -8.3 -0.00441 25 PASS
-20 -2.87 -0.00153 25 PASS
-10 -1.58 -0.00084 25 PASS
0 -3.71 -0.00197 25 PASS
10 -4.04 -0.00215 2.5 PASS
20 2.87 0.00153 2.5 PASS
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30 -5.72 -0.00304 +2.5 PASS
40 -3.1 -0.00218 25 PASS
50 -4.36 -0.00232 25 PASS
-30 -8.3 -0.00441 25 PASS
-20 -7.72 -0.00411 25 PASS
-10 -6.14 -0.00380 +2.5 PASS
0 -3.78 -0.00201 25 PASS
LCH VN 10 -6.94 -0.00369 +2.5 PASS
20 -8.56 -0.00455 +2.5 PASS
30 -4.81 -0.00256 25 PASS
40 -0.61 -0.00032 25 PASS
50 -1.97 -0.00105 25 PASS
-30 -2.1 -0.00112 25 PASS
-20 -5.55 -0.00295 25 PASS
-10 -9.65 -0.00513 25 PASS
CDMA/EV 0 -6.72 -0.00357 25 PASS
-DO/Subty MCH VN 10 -8.07 -0.00429 25 PASS
pe0 20 -0.29 -0.00015 +2.5 PASS
30 -8.04 -0.00428 25 PASS
40 -2.45 -0.00130 25 PASS
50 -10.59 -0.00563 +2.5 PASS
-30 -4.78 -0.00254 25 PASS
-20 -4.13 -0.00273 25 PASS
-10 -1.71 -0.00091 25 PASS
0 -11.46 -0.00610 25 PASS
HCH VN 10 -3.91 -0.00208 25 PASS
20 -4.13 -0.00273 25 PASS
30 0.48 0.00026 25 PASS
40 -5.39 -0.00287 25 PASS
50 -3.23 -0.00225 25 PASS
-30 -5.01 -0.00266 25 PASS
-20 -8.3 -0.00441 25 PASS
-10 -2.87 -0.00153 25 PASS
0 -1.58 -0.00084 25 PASS
LCH VN 10 -3.71 -0.00197 25 PASS
CDMA/EV 20 -4.04 -0.00215 25 PASS
-DO/Subty 30 2.87 0.00153 25 PASS
pe2 40 -5.72 -0.00304 25 PASS
50 -3.1 -0.00218 25 PASS
-30 -4.36 -0.00232 25 PASS
-20 -8.3 -0.00441 25 PASS
MCH VN
-10 -7.72 -0.00411 2.5 PASS
0 -6.14 -0.00380 +2.5 PASS
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10 -3.78 -0.00201 +2.5 PASS
20 -6.94 -0.00369 +2.5 PASS
30 -8.56 -0.00455 +2.5 PASS
40 -4.81 -0.00256 +2.5 PASS
50 -0.61 -0.00032 +2.5 PASS
-30 -1.97 -0.00105 25 PASS
-20 -2.1 -0.00112 25 PASS
-10 -5.55 -0.00295 +2.5 PASS
0 -9.65 -0.00513 25 PASS
HCH VN 10 -6.72 -0.00357 25 PASS
20 -8.07 -0.00429 25 PASS
30 -0.29 -0.00015 +2.5 PASS
40 -8.04 -0.00428 +2.5 PASS
50 -2.45 -0.00130 25 PASS
END
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